-06-

UPRIGHT BIKE

Item No. Bike it

INSTALLATION GUIDE

A CAUTION

Please read all instructions carefully before using this product. Retain this manual for future
reference. The specifications of this product may vary slightly from the illustrations and are
subject to change without notice.

1. Make sure you read and fully understand this instruction manual.

2. Itis the user’s responsibility to read and understand all potential hazards of this exercise
equipment.

3. Consult a physician before you begin a new exercise program. If you should experience pain, or
you feel faint, short of breath or dizzy, stop exercising and consult a physician. Incorrect or
excessive use of this machine can result in injury.

4. Your exercise bike should be operated on a stable, level surface.

5. You should mount and dismount your exercise bike carefully.

6. Loose clothing, untied shoelaces, jewelry and towels should be kept away fromthe bike pedals.
7. This machine is not a toy. Keep children away from this exercise bike, especially while in use.
Children should be taught to never put their fingers near any moving parts on this machine.

8. Please keep children away from this exercise bike, especially while in use. Minors are strongly
recommended not to use this products, since its designed for adults.

9. Remain seated while using bike - do not stand on pedals.

10. Maximum weight capacity of this bike is 242 Ibs (110 kg).

Ignoring the warnings in this manual could lead to hazardous situations that might result in
serious injury or death.

-01-



PACKAGE INCLUDED:

ACCESSORY PACKAGE LIST Put the MAIN FRAME (A) upright, remove the PIN. Make it steady on the ground, then plug back
the pin into the hole. Attach the REAR STABILIZER TUBE (B) to MAIN FRAME using two
. M8x50mm Bolts (1), two @8 Washers (2) and lock them with two M8 Caps (3) using Wrench (4).
1. @ 2. @ 3. @ 4. g{f:):, Attach the FRONT STABILIZER TUBE (with wheels in front direction) (C) to MAIN FRAME using
two M8x50mm Bolts (1), two ®8 Washers (2) and lock them with two M8 Caps (3) using Wrench (4).

M8x50 mm bolt ®8 washer M8 nut cap Screwdriver
(4PCS) (4PCS) (4PCS) 10,13,15,17 (1PC) SEAT HEIGHT
ADJUSTMENT KNOB
5. (O 6.
&8 washer M8 nut
(3PCS) (3PCS)
PART LIST

.’

A. B. g~ > C.gv D.

E. F. &2 G. H. @ ASSEMBLY STEP 2
=

Attach seat (D) to seat post (E) , using wrench (4) to lock the three M8 nuts (6) which have been
attached with three ®8 washers (5).
Pull the seat height adjustment knob out word which sliding the seat post (E) into main frame,

tightening the seat post (E) clock wish after hearing the sound “pa”.
INSTALLATION DIAGRAM

SEAT POST

N
’ SEAT HEIGHT
ADJUSTMENT KNOB

-02- -03-




ASSEMBLY STEP 3

Attach the right pedel (F) and left pedel (G) to each crank arm, tightening them with the wrench (4) .

A Note: Pedals of right and left are different, do not install wrong!

COMPLETED ASSEMBLY PICTURE

A pls adjust the seat height, heandbar and pedal strap according to your height before doing exercise

Release the SEAT HIGHT
ADJUSTMENT KNOB by
adjustit COUNTER-
CLOCKWISE and Pull the
SEAT HEIGHT ADJUSTMENT
KNOB outward to adjust the
seat height. And tightening
the SEAT POST CLOCKWISE
until hearing the sound “Pa”.

Eight adjustable resistance levels.
Levelsincrease incrementally from
1to 8, with level 8 offering the most
resistance. Turn the resistance dial in
the “+” direction to increase the
resistance and in the “-” direction to
reduce the resistance.

Digital Display
Power Requirement:
2'AA' 1.5V Batteries

-04-

CONSOLE OPERATION

LCD DISPLAY

MODE KEY

1) Mode key under the LCD Display let you select a desired function.

Reset the data to zero by pressing the MODE KEY for several seconds.

2) The processor turns off automatically when the speed sensor has no signal input or no key
is pressed for approximately 4 minutes.

3) The LCD Display can be activated again by pressing the Mode key or by rotating the bike
pedals.

-05-



ROWER BIUROWY

Item No. Bike it
INSTRUKCJA MONTAZU

A UWAGA

UWAGA! Nalezy zapozna¢ sig z instrukcjg przed rozpoczgciem uzytkowania produktu. Instrukcje nalezy
zachowac na przysztos¢. Specyfikacja produktu moze sie rézni¢ od tej prezentowanej na ilustracjach, a
zmiany specyfikacji moga nastapi¢ bez wczesniejszego powiadomienia.

1. Przed rozpoczeciem uzytkowania nalezy zapozna¢ si¢ z niniejszg instrukcjg.

2. Obowigzkiem uzytkownika jest przeczytanie i zrozumienie zagrozen wynikajgcych z
niewtasciwego uzytkowania niniejszego sprzetu do treningu.

3. Przed rozpoczeciem treningu nalezy skonsultowac¢ sie z lekarzem. W przypadku dolegliwosci

bélowych, zawrotéw gtowy i probleméw z oddychaniem nalezy skonsultowac sie z lekarzem.

Niewtasciwe lub zbyt dtugie korzystanie ze sprzetu moze prowadzi¢ do urazéw.

Rower nalezy ustawi¢ na ptaskiej i réwnej powierzchni.

Nalezy zachowa¢ ostroznos¢ podczas wsiadania i zsiadania.

Luzng odziez, sznurowadta, bizuterig i reczniki nalezy trzymac z dala od roweru i pedatéw.

Ten sprzet nie jest zabawka. Uzytkowacé i przechowywaé poza zasiegiem dzieci. Nalezy

poinstruowac dzieci, aby nie zblizaty palcéw do elementéw ruchomych sprzetu.

8. W trakcie uzytkowania sprzetu dzieci powinny znajdowac sie w bezpiecznej odlegtosci.
Produkt zostat zaprojektowany dla dorostych i nie jest przeznaczony do uzytkowania przez
osoby matoletnie.

. Uzytkowac w pozycji siedzacej, nie nalezy stawac¢ na pedatach.

10. Maksymalne obcigzenie roweru wynosi 242 Ibs (110 kg).

No oA

Nieprzestrzeganie powyzszych zalecen bezpieczeristwa moze prowadzi¢ do powaznych urazéw lub
$mierci.



ZAWARTOSC OPAKOWANIA

1. @ 2. © 3. (% 4.

Sruba M8x50 mm @8 Podktadka Maskownica M8 Wkretak
(4SZT.) (48ZT.) (4SZT.) 10, 13,15, 17
(18ZT.)
5. (© 6. @
®8 Podktadka Nakretka
(3SZT.) (3SZT.)
LISTA CZESCI

A L
E. &= G. H G
=

SCHEMAT MONTAZU

INSTRUKCJA MONTAZU KROK 1

Ustawié¢ RAME GLOWNA (A) w pozycji pionowej, wyjac¢ PIN. Ustawi¢ rame stabilnie na podtodze i ponownie
umiescié PIN w otworze. Zamocowaé STABILIZATOR TYLNY (B) do RAMY GtOWNEJ przy pomocy dwéch
$rub M8x50 mm (1), dwdch podktadek (2) i zaslepi¢ dwiema maskownicami M8 (3) przy pomocy wkretaka (4).
Przymocowaé STABILIZATOR PRZEDNI (z kotami w kierunku przednim) (G) do RAMY GtOWNEJ przy
pomocy dwdéch srub M8x50 mm (1), dwdch podkiadek (2) i zaslepi¢ dwiema maskownicami M8 (3) przy
pomocy wkretaka (4).

REGULACJA WYSOKOSCI
SIEDZISKA

INSTRUKCJA MONTAZU KROK 2

Zamocowac siedzisko (D) na sztycy (E) przy pomocy wkretaka (4) w celu zablokowania trzech nakretek M8 (6)
przymocowanych wraz z trzema podktadkami (5). Pociggna¢ pokretto regulacji wysokosci siedziska, co
spowoduje wsunigcie sztycy (E) do ramy gtéwnej i dokrecenie sztycy (E) sygnalizowane przez dzwiek “pa”.




INSTRUKCJA MONTAZU KROK 3

Zamocowac pedat prawy (F) oraz lewy (G), dokrecajac przy pomocy wkretaka (4)

A Uwaga! Pedaty réznig sie od siebie, nie montowa¢ odwrotnie!

WIDOK ZMONTOWANY

A Przed rozpoczeciem éwiczen ustawié wysokosé siedziska zgodnie ze wzrostem.

Zwolni¢ POKRETLO REGULACJI
WYSOKOSCI SIEDZISKA mozna
obracajgc je w kierunku
przeciwnym do ruchu wskazéwek
zegara. Aby zmieni¢ wysokos¢
siedziska nalezy pociggna¢
POKRETLO REGULACJI
WYSOKOSCI. Dokreci¢ SZTYCE
mozna obracajgc pokretto zgodnie
z ruchem wskazdéwek zegara az
pojawi sie dzwiek “pa”.

Osiem regulowanych poziomdw oporu.
Poziomy rosng stopniowo od 1 do 8, przy
czym poziom 8 oferuje najwigkszy opor.
Obré¢ pokretto oporu w kierunku ,+”, aby
zwiekszyc¢ op6r, a w kierunku ,,-”, aby
zmniejszy¢ opor.

N €
\ S
Wyswietlacz wymaga ‘l

2 baterii AA (1.5V)

STEROWANIE

WYSWIETLACZLCD ————* E&BE

WYBORTRYBU ————

1. Przetgcznik trybu pod wyswietlaczem pozwala wybraé funkcje. Przytrzymanie przycisku WYBOR
TRYBU przez kilka sekund spowoduje reset danych.

2. Procesor wytacza sie automatycznie, gdy czujnik predkosci nie ma sygnatu wejsciowego lub przez
okofo 4 minuty nie zostanie naciénigty zaden przycisk.

3. Wyswietlacz LCD mozna ponownie aktywowaé poprzez nacisniecie przycisku WYBOR TRYBU

lub wprawiajgc pedaty w ruch.



	页 1
	页 2
	页 3

